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Test Report
/Report No. 2019041560 /Date: 2019/02/26
/Anti-fake:  B530C915 /Page 1/2
/Client:
Shanghai G& T Industry Co., Ltd
/Address: -
/Product Threaded Bar
/Dimension 2 172"
/Quantity 1PC
/CGrade B7
/Material S

The information above is provided by the client. Our laboratory is not responsible for its authenticity.

/Sample Source Supplied by client

/Sample Description Intercepting sect,plain.
/Receiving Date 2019-02-22

/Test Date 2019-02-25

/Specification & Conformance Requirement

ASTM A193/A193M-2017
ASTM A193/A193M-2017 Standard Specification for Alloy-Steel and Stainless Steel
Bolting for High Temperature or High Pressure Service and Other Special Purpose
Applications

/Test Result See next page

7.
;9. ‘o
Dedaration: 1. Thistest report shall beinvalid if without thelaboratory tesing sel or Sgnaturesof authorized Sgnatory. 2. Thistest report shall beinvalidif altered. 3. Our laboratoryis
only respondblefor theoriginal rﬁn Copying, faxing, photocopying versonsof thereport isonly for reference purpose. 4. Thisreport isinvalid if parted. 5. Thistest report shall not be
reproduced infull without thewritten approval of thelaboratory. 6. Thisreport isresponsblefor designated esonly. 7. Any ojection of thetest result should bededlared
timdy. Thetested sarmpleswill be kept for 45& 8. Iftested sarples arereturned or expired, retes will nolonger beoffered. 9. Thelast digit of thereport nurber istheversion
number, theoriginal number is"0". The verdon number increasad when thisreport revised, meanwhilethe original report invalid, the changed informetion isidentified in bold font.
. - _ 211 TEL:0573-86161256 86161587 FAX:0573-86180133 http://ww.chinazbj .co
No.211.Yanbei Road.Haivan.zZheiiana Report check:httpn://mw.chinazbi.com
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/Report No. 2019041560 /Page 2/2
/Test Item /Test Method /Requirement /Result /Conclusion

ASTM

Tensile F606/F606M- > 861 863 Pass
strength R,/MPa 2016
. ASTM

Yield
strength Rp0.2/MPa FGO?;;SSGM_ =723 735 Pass

/Reviewed by

Received Specimen

REPORT FINALIZED

.



		2019-02-27T16:48:34+0800


		2019-02-27T16:48:34+0800


		2019-02-27T16:48:34+0800


		2019-02-27T16:48:36+0800


		2019-02-27T16:48:36+0800


		2019-02-27T16:48:36+0800




